



Prüfbericht-Nr.: <i>Test Report No.:</i>	50306607 001	Auftrags-Nr.: <i>Order No.:</i>	238111153	Seite 1 von 2 Page 1 of 2																								
Kunden-Referenz-Nr.: <i>Client Reference No.:</i>	CNBU-101N-201909011 / 1N8000110	Auftragsdatum: <i>Order date:</i>	2019 Oct. 16																									
Prüfgegenstand: <i>Test item:</i>	Battery Charger																											
Bezeichnung / Typ-Nr.: <i>Identification / Type No.:</i>	WP-BC Supreme-Pro 24/60-3, WP-BC Supreme-Pro 24/40-3, WP-BC Supreme-Pro 24/80-3, WP-BC Supreme Pro 24/100-3																											
Auftrags-Inhalt: <i>Order content:</i>	TÜV Rheinland – Issue of LVD Report																											
Prüfgrundlage: <i>Test specification:</i>	EN 60335-1:2012+A11+A13+A1+A14+A2 EN 60335-2-29:2004+A2 EN 62233:2008																											
Wareneingangsdatum: <i>Date of receipt:</i>	2020 May. 29, 2020 May. 27, 2020 May. 22, 2020 Apr. 9, 2019 Oct. 14	Detailed photo documentation see attachment to test report.																										
Prüfmuster-Nr.: <i>Test sample No.:</i>	A002836946, A002835086, A002831906, A002806022, A001006574																											
Prüfzeitraum: <i>Testing period:</i>	2020 Apr. 9 - 2020 Jul. 8																											
Ort der Prüfung: <i>Place of testing:</i>	TÜV Rheinland Taiwan Ltd., Taichung Branch																											
Prüflaboratorium: <i>Testing laboratory:</i>	TÜV Rheinland Taiwan Ltd., Taichung Branch																											
Prüfergebnis*: <i>Test result*:</i>	Pass																											
geprüft von / tested by:		kontrolliert von / reviewed by:																										
																												
2020 Jul. 29	Julia Lai / Project Manager	2020 Jul. 30																										
Datum <i>Date</i>	Name / Stellung <i>Name / Position</i>	Unterschrift <i>Signature</i>	Datum <i>Date</i>	Name / Stellung <i>Name / Position</i>	Unterschrift <i>Signature</i>																							
Sonstiges/ Other Aspects: Detail see next page.																												
Zustand des Prüfgegenstandes bei Anlieferung: <i>Condition of the test item at delivery:</i>		Prüfmuster vollständig und unbeschädigt <i>Test item complete and undamaged</i>																										
<table style="width:100%; border: none;"> <tr> <td style="width:15%;">* Legende:</td> <td style="width:15%;">1 = sehr gut</td> <td style="width:15%;">2 = gut</td> <td style="width:15%;">3 = befriedigend</td> <td style="width:15%;">4 = ausreichend</td> <td style="width:15%;">5 = mangelhaft</td> </tr> <tr> <td></td> <td>P(ass) = entspricht o.g. Prüfgrundlage(n)</td> <td>F(ail) = entspricht nicht o.g. Prüfgrundlage(n)</td> <td>N/A = nicht anwendbar</td> <td>N/T = nicht getestet</td> <td></td> </tr> <tr> <td>Legend:</td> <td>1 = very good</td> <td>2 = good</td> <td>3 = satisfactory</td> <td>4 = sufficient</td> <td>5 = poor</td> </tr> <tr> <td></td> <td>P(ass) = passed a.m. test specification(s)</td> <td>F(ail) = failed a.m. test specification(s)</td> <td>N/A = not applicable</td> <td>N/T = not tested</td> <td></td> </tr> </table> <p style="text-align: center;">Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.</p> <p style="text-align: center;"><i>This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.</i></p>					* Legende:	1 = sehr gut	2 = gut	3 = befriedigend	4 = ausreichend	5 = mangelhaft		P(ass) = entspricht o.g. Prüfgrundlage(n)	F(ail) = entspricht nicht o.g. Prüfgrundlage(n)	N/A = nicht anwendbar	N/T = nicht getestet		Legend:	1 = very good	2 = good	3 = satisfactory	4 = sufficient	5 = poor		P(ass) = passed a.m. test specification(s)	F(ail) = failed a.m. test specification(s)	N/A = not applicable	N/T = not tested	
* Legende:	1 = sehr gut	2 = gut	3 = befriedigend	4 = ausreichend	5 = mangelhaft																							
	P(ass) = entspricht o.g. Prüfgrundlage(n)	F(ail) = entspricht nicht o.g. Prüfgrundlage(n)	N/A = nicht anwendbar	N/T = nicht getestet																								
Legend:	1 = very good	2 = good	3 = satisfactory	4 = sufficient	5 = poor																							
	P(ass) = passed a.m. test specification(s)	F(ail) = failed a.m. test specification(s)	N/A = not applicable	N/T = not tested																								

Prüfbericht-Nr.: 50306607 001
Test Report No.:

Auftrags-Nr.: 238111153
Order No.:

Seite 2 von 2
Page 2 of 2

Sonstiges/ Other Aspects:

- This report consists for these 2 cover pages, 105 pages of IEC 60335-2-29 report and below attachments.
 - Attachment 1: Test result for 19.11.2 (1 page).
 - Attachment 2: Difference between IEC 60335-2-29:2002+A1+A2 and IEC 60335-2-29:2016 (1 page).
 - Attachment 3: EUROPEAN GROUP DIFFERENCES AND NATIONAL DIFFERENCES (13 pages).
 - Attachment 4: Additional evaluated with EN 60335-1:2012/ A13 / A1 / A14 / A2 (19 pages).
 - Photo documentation (21 pages).